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26dB Bandwidth

Mode FR1 n38: 26dB BW(MHz) / CP-OFDM
BW 5MHz 5MHz 5MHz 5MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 4.92 471 4.74 4.73
Mode FR1 n38: 26dB BW(MHz) / CP-OFDM
BW 10MHz 10MHz 10MHz 10MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 9.67 9.67 9.79 9.69
Mode FR1 n38: 26dB BW(MHz) / CP-OFDM
BW 15MHz 15MHz 15MHz 15MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 14.96 14.84 14.84 14.96
Mode FR1 n38: 26dB BW(MHz) / CP-OFDM
BW 20MHz 20MHz 20MHz 20MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 19.82 19.74 20.06 19.98
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FR1 n38 / 15MHz / CP-OFDM
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Occupied Bandwidth

Mode FR1 n38 : OBW(MHz) / CP-OFDM
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Mod. QPSK 16QAM 64QAM 256QAM
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Mod. QPSK 16QAM 64QAM 256QAM
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Limit heck [
56 chlfe _HPURIOUS JINE_ABS E
10 dBr
0 de " ik
WW ¥ W 'var'um',“‘ TR,
-10 dBm - : ]J l
| |
oy
-50 dBm
-60 dBm
Start 2.545 GHz 10005 pts Stop 2.59 GHz
|Spurious Emissions
Range Low | Rangeup | RBW | Frequency |  PoweraAbs | ALimit |
2.545 GHz 2550 G 1.000 MHz 2. 2 -23,37 dBm -4.37 dB |
2.550 GHz 2.56 1,000 MHz P2 -37.73 dBm -14.79 de
z 2.569 1.000 MHz z -13.53 do
2 2.570 GHz S00.000 kHz z -10.07 d&
2570 GHz 2.590 GHz 100.000 kHz 2, 76 de
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FCC RF Test Report

Report No. : FG051802I

FR1 n38 / 20MHz / DFT-S OFDM QPSK

Highest Band Edge / 1 RB

Channel Power < -10dBm Pass

Spectrum #

Ref Level 30.00 dBm
SGL Count 1000/1000

Offset 11.30 dB Mode Auto Sweep

Ref Level 26.10 dBm
[ ALt 30 dB

Offset 11.30 dB & RBW 30 kHz

- SWT 100 ms & VBW 100 kHz Mode Sweep

@1 AvgPwr SGL Count 100/100
SPLBLORE CETie PA @ LRm AvgPwr
51 dhine _HPURIOUS LINE ABS E . _—
10 dBr l
l 10 dBm
i |
H 0 dem
-10 dar
! i \ ‘
=20 dém i = -10 Bl
¥ =
-30 dBm hj
40 dar ﬂ ‘w% -30 dBm
SR | BT Vit
=40 B
-60 dBm
snd
Slart 2.6 GHz 10005 pts Stop 2.6:45 GHz
| Spurious Emissions -60 d&m
Rangelow |  Rangeup | RBW | Frequency |  Powerabs | ALimit |
2.600 GHz | 2.620 G 100.000 kHz 17.75 dBm =i de_ | |||-70 dBm
2,620 GHz 500,000 kHz =10.59 dBm d CF 2.62025 GHz 5001 pts Span 1.02 MHz
1 GHz 2 1.000 MHz -20,56 dBm T
2.625 GHz 2640 GHz2 1.000 MHz -30.72 dBm
2.540 GHz 2.645 GHz 1.000 MHz dEm Bandwidth 500.00 kHz Power -18.59 dBm Tx Total -18.59 dBm
T -
L JU N ] NI we

Highest Band Edge / Full RB

Channel Power < -10dBm Pass

pectrum

@

RefLevel 30.00 dBm  Offset 11,30 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
SPURIGIE CHNERABS PAES |
50 dhIE—FRURIOUS LINE ABS pais |
10 dBr
W',fw b L Rl L B '“l
10 dBm {
— - -
20 dam ‘
30 dBm T
Mo e |
-4 dBrn
-50 dBm
-60 dBm
Start 2.6 GHz 10005 pts Stop 2.615 GHz
|Spurious Emissions
Range Low | Rangeup | RBW | Frequency |  pPoweraAbs | ALimit |
2,600 GHz 2.620 GHz 100.000 kHz 1.58 dBm 2 de |
7 GHz | 500.000 kHz | ~28,74 dbm 5.74 dB
621 GHz 1,000 MH2 -23.14 dBm -12.14 dB
2,625 GHz 1.000 MHz -2 dBm -16.51 dB
2. 1.008 MHz s dim -5.26 dé
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051802I

Conducted Spurious Emission

FR1 n38 / 5MHz / DFT-S OFDM / BPSK

Lowest Channel / 1RB

Middle Channel / 1RB

—
Spectrum |ﬂ?_1J
Reflevel 0.00 d8m  Offset 11.30 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 11.30 dp Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr @1 avaPwr
Limit fheck Limit heck PA
L RURIOUE N AR -10 dBTE—p PR A AR A
. ., Aaah, A PP Y
44 dBmJ — S gt - — = A =
-60 dém -60 dlB
-70 dBn -70 dBm
-850 dBm -850 dim
-90 dam 90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
'Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Fraguency | PoweraAbs | ALimit | Rangelow | Rangeup | RBW | Fraquency | Powerabs | ALimit |
30.000 Mz | 1.000 GHz 1,000 MHz 95612344 Mz | 43,45 dbm | -23.46 dB 30.000 MHz 1,000 GHz | 1,000 MHz 955, 15692 MHz -48.49 dam | -23.42 dB
1.000 GHz 2.550 GHz 1,000 MHz 2,54400 GHz | -37.90 dém | -12.90 d8 2.550 GHz2 1,000 MHz -40.38 dam | -15.38 dB
2.640 GHz 3.000 1.000 MHz | 254117 GHz -44.06 dbm -19.06 db = 3.000 GHz 1.000 MHz | -44.58 dBm -19.69 d&
3.000 GHz | 7.000 1,000 MHz £98475 GHz | 42,86 dBm | -17:86 dB 3.000 GHz 1,000 MHz -42,87 dam | -17:87 d&
7.000 GHz | 10,000 GHz 1,000 MHz 890343 GHz | -44.11.dBm | -18.11 dB _7.000 GHz 1,000 MHz -44.40 dadm | -15.40 dB
10.000 GHz 14,000 G 1,000 MHz | -43,05 dBm -18.05 d& 10.000 GHz 1000 MHz | -42,99 d8m -17.99 d&
14.000 GHz | 16.000 1.000 MHz | 36,41 dbm | -11.41 dB 14.000 GHz 1.000 MHz 36,61 dam | -11,61 dg
18.000 GHz 1,000 MHz 19,54716 GHz -39,12 dim -14.12 d 18.000 GHz 1,000 MHz -39.05 dBm -14.05 d&
{ bj ] Wi e l )j GANNNAAND W

Highest Channel / 1RB

RefLevel 0.00 dém  Offset 11.30 d& Mode Auto Sweep
SGL Count 100/100
@1 AvoPwr
Limit $heck
10 APPSR OB E— AR 5] .
-20 dm
40 dem—} LYNT S,
ISV S P R————— —
by
-60 dBm
-70 dBiy
-850 dBm
-90 dam
Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions
| Rangelow | Rangeup | REBW | Fraguency | PoweraAbs | ALimit
30.000 MHz 1,000 GHz 1,000 MHz 043 52574 MHz -48.47 dém | -23.47 0B
1.000 GHz 1,000 MHz -44.36 dBm | -19.36 dB
2.640 GHz | 1.000 MHz | -38.10 dbm -13.10 dB
3.000 GHzZ 1.000 MHz -17.94 d&
7.000 GHz 1,000 MHz -15.29 db
10.000 GHz | z 1.000 MHz |
14.000 GHz GHz 1.000 MKz
18.000 GHz 27.000 GHz 1,000 MHz
L bjl ]
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FR1 n38 / 5MHz / DFT-S OFDM / QPSK

Lowest Channel / 1RB Middle Channel / 1RB

o) [ . 1 (=
Reflevel 0.00 d8m Offset 11.30 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 11.30 dB Mode Auto Sweep
L Count 100/100 L Count 100/100
@1 AvoPwr 1 AvgPwr
P Limit fheck
NE—ABE] , -10 dBP—$PLROUE— - INE AR S
-20 dB
LINE_ABS_
-4g) dem At . ~40 dBm e
J T e U R—— —— et il S o ISV P R ap——— ==
-60 dBm 60 dB
-70 dBn -70 dBm
-850 dBm -850 dim
-90 dam 90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
'Spurious Emissions Spurious Emissions |
Rangelow | Rangeup | RBW | Fraguency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Fraquency | Powerabs | ALimit |
30.000 MHz | 1,000 GHz 1,000 MHz 970.87216 MHz | —48.42 dam | -23.42 dB 30.000 MHz 1,000 GHz | 1,000 MHz a 187 MHz -48.54 dam | —23.54 dB
1.000 GHz 2,550 GHz 1,000 MHz 470 GHz | -40.55 dBm | -15.55 dB 1.000 GHz 2,550 GHz 1,000 MHz -43.00 d&m | -18.00 dB
2.6 z 3.000 GHz 1.000 MHz | 2 55808 GHz -46.85 dbm -21.86 dB 2.6 = 3.000 GHz 1,000 MHz | -42.52 dBm -17.52 dB
3.000 GHz | 7.000 GHz 1.000 MHz ~43.13 dbm' | -18.13 dB 3.000 GHz 7.000 GHz | 1,000 MHz | -43.11 dam | -18.11 dB
7.000 GHz | 10,000 GHz 1,000 MHz -44.43 dBm | -19.43 dB 7.000 GHz 10,000 GHz | 1,000 MHz -44.34 dam | -19.34 d8
10,000 GHz 14,000 GHz 1,000 MHz | dBm -17.04 dB 10.000 GHz 14,000 GHz 1,000 MHz | -43,11 dém -18.11 d
14,000 GHz | 16.000 GHz 1.000 MHz | -36,47 dBm_| -11.47 dB 14.000 GHz 16.000 GHz | 1,000 MHz ] -36,50 dam | ~11,50 d8&
18.000 GHz 27.000 GHz 1,000 MHz 18.22874 GHz -39.03 dBm -14.03 dB 18.000 GHz 27,000 GHz 1,000 MHz 2676 -39.07 dBm -14.07 d&
( )j ] () [ )j ] GANNNAAND W

Highest Channel /

1RB

Spectrum [
Ref Level 0.00 d8m  Offset 11.30 di Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit §heck
10 dBrr RSB A
-20 dam
iR B
4 dam Ay
MWMMM " ——
fsseecionare
-60 dam
<70 dBm
-850 dBm
-90 dam
Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions
| Rangelow | Rangeup | REBW | Fraguency | PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 923 65067 MHz -48.00 dém | -23.00 dB
1.000 GHz 2.550 GHz 1.000 MHz -44.51 dim | -15.51 db
540 GHz | 3.001 1,000 MHz | | -40.77 dbm -15.77. d8
3.000 GHzZ 7.000 GHz 1.000 MHz 689076 GHz -43.05 dém | -18.05 d&
7.000 GHz 10,000 GHz 1,000 MHz B.92593 GHz | -44.28 dim | -13.26 0B
10.000 GHz | 14,000 GHz 1,000 MHz | -42,93 dBm -17.93 dB
14.000 GHz 16.000 GHz 1.000 MKz -36.49 dBm | -11,49 d8
18,000 GHz 27,000 GHz 1,000 MHz -39,00 dBm -14,00 dB
L bil ] N
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SPORTON LAB.

FCC RF Test Report

Report No. :

FG051802I

FR1 n38 / 10MHz / DFT-S OFDM / BPSK

Lowest Channel / 1RB

Middle Channel / 1RB

o) [ . 1 (=
Reflevel 0.00 d8m Offset 11.30 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 11.30 dp Mode Auto Sweep
L Count 100/100 L Count 100/100
@1 AvoPwr 1 AvgPwr
P Limit fheck
NE—ABE] , -10 dBP—$PLROUE— - INE AR S s
LINE_ABS_
40 dem—]
i, Ao, T p— LY 9.V Sy
st rars s ot | — s
-60 dém -60 dB
-70 dBn -70 dBm
-850 dBm -850 dim
-90 dam 90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
'Spurious Emissions Spurious Emissions |
Rangelow | Rangeup | RBW | Fraguency | PoweraAbs | ALimit | Rangelow | Rangeup | RBW | Fraquency | Powerabs | ALimit |
30.000 MHz | 1,000 GHz 1,000 MHz 99257101 MHz | -53.61 dém_| -28.61 dB 30.000 MHz 1,000 GHz | 1,000 MHz 0 -53.37 dam_ | 8
1.000 GHz 2,550 GHz 1,000 MHz 516 GHz | -35.69 dBm | -10.69 dB 1.000 GHz 2,550 GHz 1,000 MHz -41.14 dam |
2.6 z 3.000 GHz 1.000 MHz | 2.54575 GHz -45.90 dbm d 2.6 = 3.000 GHz 1,000 MHz | 2.55898 GHz -45.88 dBm ).BE d
3.000 GHz | 7.000 GHz 1.000 MHz 93176 GHz | ~47.83 dBm | 3.000 GHz 7.000 GHz | 1,000 MHz | -47.75 dam | -22,75 dB
7.000 GHz | 10,000 GHz 1,000 MHz 7.000 GHz 10,000 GHz | 1,000 MHz 2,24 dBm | -27.24 d8
10,000 GHz 14,000 GHz 1,000 MHz | 10.000 GHz 14,000 GHz 1,000 MHz | 0.84 dam -25,84 dB
14,000 GHz | 16.000 GHz 1.000 MHz 14.000 GHz 16.000 GHz | 1,000 MHz -45.87 dBm |
18.000 GHz 27,000 GHz 1,000 MHz 18.000 GHz 27.000 GHz 1,000 MHz -47.64 dBm
( )j ] () [ )i (T

Highest Channel / 1RB

=]

Ref Level 0.00 dém
SGL Count 1004100

Offset 11.30 dB Mode Auto Sweep

@1 AvoPwr
Limit $heck
10 AR R R AN
-20 dm
iR B
—44 dBm
50 dBm 4 Lt .
vt —— N
-60 dBm
-70 dBiy
-850 dBm
-90 dam
Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions
| Rangelow | Rangeup | REBW | Fraguency | PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 4 -53.57 dém | -28:57 dg
1.000 GHz 2.550 GHz 1,000 MHz -46.68 dBm | -21.68 dB
540 GHz | 3.00 1.000 MHz | -42.53 dbm 53 dB
3.000 GHz 7.000 GHz 1.000 MHz -46.77 dém | 77 d8
7.000 GHz 10,000 GHz 1,000 MHz -52.28 dBm | 26 dB
10.000 GHz | 14,000 GHz 1.000 MHz | -50.72 dBm g
14.000 GHz 16.000 GHz 1.000 MKz -45.87 dBm |
18.000 GHz 27.000 GHz 1,000 MHz 18.24474 GHz ~47.72 dBm
L bjl ]
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051802I

FR1 n38 / 10MHz / DFT-S OFDM / QPSK

Lowest Channel / 1RB

Middle Channel / 1RB

Ref Level 0.00 dém Offset 11.30 dB

SGL Count 100/100

Mode Auto Sweep

=

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.30 d@ Mode Autn Sweep

@1 AvoPwr 1 AvgPwr
P Limit ¢
NE—ABE] -10 dBtre— BN E AR B A
40 dBm—t
] - . -
Sl | B
-60 dém
-70 dBn -70 dBm
50 darm -0 dm
-90 dam 90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
'Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Fragquency | PoweraAbs | ALimit | Rangelow | Rangeup | RBW | Fraquency | Powerabs | ALimit |
30.000 Mz | 1.000 GHz 1,000 MHz 907,16892 MHz | -53.61 dim | -28.61 dp 30.000 MHz 1,000 GHz | 1,000 MHz -53.64 dam |
1.000 GHz 1,000 MHz 051 GHz | -38.29 dbm | -13.25 d8 1.000 GHz 1,000 MHz -45.67 dam |
z 1.000 MHz | 254363 GHz -45.33 dbm EY:) E = 1.000 MHz | -48.52 dBm
3.000 GHz | 1,000 MHz 514148 GHz | -47.65 dbm | 65 di 3.000 GHz . | 1,000 MHz -47.15 dam |
7.000 GHz | 1,000 MHz -5 dim | 28 dB _7.000 GHz 10,000 GHz | 1,000 MHz -5 dam |
10,000 GHz 14,000 GHz 1,000 MHz | 0.75 dém 75 dB 10,000 GHz 14,000 GHz 1,000 MHz | 0,82 d8m
14.000 GHz | 16.000 GHz 1.000 MHz -45.73 dbm | 73.dB 14.000 GHz 16.000 GHz | 1.000 MHz -45.97 dam |
18.000 GHz 27.000 GHz 1,000 MHz -47.59 dim 59 dB 18.000 GHz 27,000 GHz 1,000 MHz -47.69 dBm
L il ] R o L J1

Highest Channel / 1RB

E trum
RefLevel 0.00 dém  Offset 11.30 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit fheck
10 APPSR OB E— AR 5] .
-20 dm
iF
-4 dBm—y
50 dam i o
- i o
-60 dBm
-70 dBiy
-850 dBm
-90 dam
Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions
| Rangelow | Rangeup | REBW | Fraguency | PoweraAbs |
30.000 MHz 1,000 GHz 1,000 MHz 98230635 MHz -53.74 dém |
1.000 GHz £0 GHz 1.000 MHz -48.42 dBm |
GHz | 1.000 MHz | -37.84 dbm
3.000 GHz 1.000 MHz -47.88 dém |
7.000 GHz 10,000 GHz 1,000 MHz 30 dBm
10.000 GHz | 14,000 GHz 1.000 MHz | 50.78 cfBm
14.000 GH: 16.000 GHz 1.000 MKz -45.89 dBm |
18,000 GHz 27,000 GHz 1,000 MHz £8.22474 GHz ~47.78 dBm
L bil ] AR
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FR1 n38 / 20MHz / DFT-S OFDM / BPSK

wum [ ! 1 [
Ref Level 0.00 dBm Offset 11.30 dB Mode tuto Sweep Ref Level 0.00 dBm Offset 11.30 dB Mode Autn Sweep
L Caunt 100/100 L Count 100/100
@1 AvoPwr 1 AvgPwr
PARS Limit ¢heck
s nas =g SRy
LINE_ABS_
pdim, =0 W= Al phamna,
M f
. - et S
60 dBm -60 dB
-70 B ~70 dBy
-80 dBm -850 dam
40 dBm -90 dBm
Start 30.0 l.VIHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spuricus Emissions Spurious Emissions |
Rangelow | Rangeup | RBW | Fraguency | PoweraAbs | ALimit | Rangelow | Rangeup | RBW | Fraquency | Powerabs | ALimit |
30.000 MHz | 1.000 GHz 1,000 MHz Q47 88856 MHz | -53.68 dim | -28.68 dB 30.000 MHz 1,000 GHz | 1,000 MHz 96776362 MHZ ~53.61 dim | -28.61 dg
1.000 GHz 2.550 GHz 1.000 MHz 206 GHz | -45.73 dbm | 1.000 GHz 2.550 GHz 1.000 MHz ~46.47 dBm | ~21.47 dB
2.6 z 3.000 GHz 1.000 MHz | 255520 GHz -47.34 dBm 2.6 = 3.000 GHz 1.000 MHz | -43.52 dBm -18.62 d8
3.000 GHz | 7.000 GHz 1.000 MHz 698425 GHz | -47.80 dbm’ | 3.000 GHz 7.000 GHz | 1.000 MHz | -46.88 dam | -21:88 d&
7.000 GHz | 10,000 GHz 1,000 MHz 943 GHz | 2 _7.000 GHz 10,000 GHz | 1,000 MHz dém | -27.23 dB
10.000 GHz 14,000 GHz 1.000 MHz | -25.84 db 10,000 GHz 14,000 GHz 1,000 MHz | 0.74 dBm -25,74 dB
14.000 GHz | 1B.000 GHz 1.000 MHz 48 dB 14.000 GHz 1B6.000 G | 1.000 MHz -45.76 dBm_| 0.76 d&
18.000 GHz 27.000 GHz 1,000 MHz 19,55966 GHz -47.69 dBm 69 dB 18.000 GHz 27.000 GHz 1,000 MHz -47.71.dBm 71d8
L )j ] URRRNNARD o [ )i i .
Highest Channel / 1RB
Spectrum | |
Ref Level 0.00 dém Offset 11.30 d& Mode Auto Sweep
SGL Count 1007100
@1 AvgPwr
Limit ¢heck PA|
o il S e
-20 dém
SRR 3
—4{ dBm
-50 dBm—, . i
v o R .0 i
60 dBm
-70 dBm
-80 dBm
40 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions
| Rangelow | Rangeup | REBW | Fraguency | PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 971.15692 MHz -53.65 dém | -28.65 di
1.08 GHz 2.550 GHz 1.000 MHz ~49.47 dBm |
640 GHz | 3.00i 1.000 MHz | | -42.33 dim -17.33 dB
3.000 GHz 7.000 GHz 1.000 MHz 20147 GHz -45.48 dém | -20.49 dB
7.000 GHz 10,000 GHz 1,008 MHz 8.92393 GHz | -52,31 dBm | -2
10.000 GHz | 14,000 GHz 1,000 MHz | -50.81 dBm
14.000 GHz 1B.000 GHz 1.000 MHz -45.74 dBm |
18.000 GHz 27.000 GHz 1,000 MHz -47.73 dBm
L J ] [T
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051802I

FR1 n38 / 20MHz / DFT-S OFDM / QPSK

Lowest Channel / 1RB

Middle Channel / 1RB

Ref Level 0.00 dBm
L Count 100/100

Offset 11.30 dB Mode tuto Sweep

=

Ref Level 0.00 dBm
L Count 100/100

Offset 11.30 d@

Mode Auto Sweep

@1 AvoPwr

1 AvgPwr

k

he:

Limit ¢

-10 dire—

P Sy =0 L gt e,
- [ mmT———_ s S e
-60 dBm -60 dB
-70 dBn -70 dBm
-850 dBm -850 dim
-90 dam 90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
'Spurious Emissions Spurious Emissions |
Rangelow | Rangeup | RBW | Fraguency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Fraquency | Powerabs | ALimit |
30.000 MHz | 1,000 GHz 1,000 MHz 93887816 MHz | -53.66 dém_| ~28.66 dB 30.000 MHz 1,000 GHz | 1,000 MHz 99830335 MHz -53.85 dam |
1.000 GHz 2.550 GHz 1,000 MHz 51068 GHz | -48.30 dbm | -23,30 dB 1.000 GHz 2.550 GHz2 1,000 MHz 51533 GHz | -46.95 dam |
2.6 z 3.000 GHz 1.000 MHz | 254351 GHz -43.00 dbm ~18.00 B 2.6 = 3.000 GHz 1.000 MHz | -48.27 dBm
3.000 GHz | 7.000 GHz 1.000 MHz 520147 GHz | ~44.88 dBm | -19:88 dB 3.000 GHz 7.000 GHz | 1,000 MHz | -47.54 dam |
7.000 GHz | 10,000 GHz 1,000 MHz 2.11 dém | _7.000 GHz 10,000 GHz | 1,000 MHz 2,27 dém |
10.000 GHz 14,000 GHz 1,000 MHz | 0,71 dém 10,000 GHz 14,000 GHz 1,000 MHz | 0,78 dém
14.000 GHz | 16.000 GHz 1.000 MHz ~45.90 dBm | 14.000 GHz 16.000 GHz | 1,000 MHz -45.85 dam |
18.000 GHz 27,000 GHz 1,000 MHz -47.81 dBm 18.000 GHz 27,000 GHz 1,000 MHz -47.84 dBm
( Jj ] () [ )i

Highest Channel / 1RB

=]

Ref Level 0.00 dém
SGL Count 1004100

Offset 11.30 dB Mode Auto Sweep

@1 AvaPwr

Limit ¢heck PA

10 dBnpP—$RURIOUS—|INE—AB

-20 dBém

—44 dBm
I‘ " S
frarine? [ N—— ~
-60 dBm
-70 dBiy
-850 dBm
-90 dam
Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions
| Rangelow | Rangeup | REBW | Fraguency | PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 93480010 MHz -53.50 dém | -28:50 dB
1.000 GHz 2.550 GHz 1,000 MHz | -45.01 dBm | -20.01 dB
540 GHz 3.00 1.000 MHz | 54243 GHz | -42.23 dbm -17.23 dB
3.000 GHz 7.000 GHz 1.000 MHz G9BBTS GHz -47.76 dém | -22.76 d&
7.000 GHz 10,000 GHz 1,000 MHz B,90743 GHz | -52.27 dBm | -2 B
10.000 GHz | 14,000 GHz 1.000 MHz | 6 -50.73 dBm
14.000 GHz 16.000 GHz 1.000 MKz 1546657 -45.72 dBm |
18.000 GHz 27.000 GHz 1,000 MHz 20.30162 GHz ~47.77 dBm
L bjl J (T
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Frequency Stability

Test Conditions NR n38 (BPSK) / Middle Channel Limit
BW 20MHz i
Temperature Voltage

(°C) (Volt) De(z;:)ar:i;)n Result
50 Normal Voltage 0.0001
40 Normal Voltage 0.0010
30 Normal Voltage 0.0002
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0010
0 Normal Voltage 0.0007

-10 Normal Voltage 0.0012 PASS
-20 Normal Voltage 0.0006
-30 Normal Voltage 0.0002
20 Maximum Voltage 0.0007
20 Normal Voltage 0.0001
20 Battery End Point 0.0004

Note:

1. Normal Voltage =3.3 V. ; Battery End Point (BEP) =3.14 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International (Shenzhen) Inc.

TEL : 86-755-8637-9589
FAX . 86-755-8637-9595
FCC ID : ZMOFM350GL
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5G NR n41 SA-SCS 15K

Peak-to-Average Ratio

Mode FR1 n41/10MHz / DFT-S OFDM
Mod. P1/2 BPSK P1/2 BPSK QPSK QPSK Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.52 3.8 4.84 5.04
Middle CH 3.07 3.68 4.78 4.96 PASS
Highest CH 4.67 3.74 441 5.22
Sporton International (Shenzhen) Inc. Page Number : A66 of A828
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FR1 n41 /10MHz / DFT-S OFDM

: = =
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Gomplemantary Cumulative Distribution Function Samples: Gomplemantary Cumulative Distribution Function Samples: 64000
Mesn |  Peak |  crest | 10me | |_oa% | o.o1e Mesn | Peak crest | 1p%a | | _pa% | poiew |
Trace 1 19.80 d8m 24,40 d2m 469 di 2.20 dd 4.52 db 4.70 dB Trace 1 19.84 dam 24,86 dBm 5.03 dé 232dd 4.84 db 5. i}
) } WD e i ] W e
Spectrur 1= Spectrr =
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Gomplemantary Cumulative Distribution Function Samples: Ga00d Gomplemantary Cumulative Distribution Function Samples: 64000
on | Peak Grest | 10% | 1% | pame | ooime | Maor Peak Grest_ | 10% | 1% | pa%e | #o1%e |
Trace 1 [ 1975 dem | 2200 dam 324 B 205 d8 3,07 dB 222 B Trace 1 [ 1971 dem | 24.69 dam 408 dE 223 351 dB 4.76 4B 4.55.48
i ] W we i ] W e
Spectrur 1= Spectrr =
Ref Level 2430 dém  Offset .30 d@ Ref Level 2430 dém  Offset .30 d@
0dE AQT 1ms @ RBW 10 Mz o att 0dE AQT 1ms @ RBW 10 Mz
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| \
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X
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1E-05 e E-05 1 v T e s
lcF 2.885 Gz Maan Par + 20.00 dB lcF 2.885 Gz Moan Prir + 20,00 dB.
Gomplemantary Cumulative Distribution Function Samples: Ga00d Gomplemantary Cumulative Distribution Function Samples: 64000
Masn__ | Peak | erest | 109 | | oase | poise | Maan Peak crest | | 106 | pase | so1ew |
Trace 1 12.91 dam 24.84 dBm 4.93 di 2.06 dd 4.67 dB 4.90 di Trace 1 19.87 dam 24,38 dBm 4.51 di 3.97 d3 4.41 dB 4,49 d
) } WD e i ] W e
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FR1 n41 /10MHz / DFT-S OFDM
Pl/2 BPSK

QPSK
Lowest Channel / Full RB

= 5 e
Ref Level 2430 dam  Offset .30 di Ref Level 2430 dém  Offset .30 d@
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E05 t r 1E-05-—— =
] | ]
|CF 2.50101 GHz Maan Par + 20.00 d8 |CF 2.50101 GHz Mean Pwr + 20.00 dB
Gomplomentary Cumulative Distrbution Function Samples: a Complementary Cumulative Distribution Function Samplos: 64000
Mesn | Peak crest | 109 | 19 | A% | p.o1o peak rest | 109 | 196 | A% | o019 |
Trace 1 24.64 dam 28.87 dBm 4.24 dB 1E5dd 3.07 di 3,80 di 4.09.d8 Trace 1 24 29.74 d2m 5.58 di 232dd 4.14 d3 5.04 B 5.36d8
)il ] WD e i ] W e
Spectrur 1= Spectrr =
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Gt ; oy va— ‘
1E-05 r \l i 1E-05 = =vres
{CF 2.593005 GHz Maan Par + 20.00 d8 {CF 2.593005 GHz Mean Pwr + 20.00 dB
Gomplomentary Cumulative Distrbution Function Samples: 64000 Complementary Cumulative Distribution Function Samplos: 64000
Mesn | Peak crest | 1090 | 1% | pase | poise | Mean peak est | 10% | 1% | pa%e | p.o1ow |
Trace 1 24.42 dam 28,50 dBm 4.48 dB 180 dd 3.07 di 3,668 di 4.09.d8 Trace 1 23.97 dam 30,06 deém ©.02 di 232dd 4.12 d3 4.95 di 5 I3
Jl ] [ ) ] W we
Spectrur 1= Spectrr =
Ref Level 2430 dam  Offset .30 di Ref Level 2430 dém  Offset .30 d@
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E I
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;
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| 1 i
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1E-05 B - 1E-05 t - e e
|CF 2.685 GHz. Maan Par + 20.00 d8 |CF 2.685 GHz. Mean Pwr + 20.00 dB
Gomplomentary Cumulative Distrbution Function Samples: 64000 Complementary Cumulative Distribution Function Samplos: 64000
| Peak crest | 109 | 1% | pase | poise | Mean peak est | 10% | 1% | pa%e | 100 |
Trace 1 2 %E 84 dam 418 di 180 dd 3.07 di 3,74 Ui 4.09.d8 Trace 1 24.20 d@m 30.07 dBm 587 dB 2.35dd 4.26 d3 5.22 dB I3
i ] WHHITHIND e )i ] W e
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26dB Bandwidth

Mode FR1 n41 : 26dB BW(MHz) / CP-OFDM
BW 10MHz 10MHz 10MHz 10MHz
Mod. QPSK 16QAM | 64QAM | 256QAM
Middle CH 9.85 9.61 9.67 9.67
Mode FR1 n41 : 26dB BW(MHz) / CP-OFDM
BW 15MHz 15MHz 15MHz 15MHz
Mod. QPSK 16QAM | 64QAM | 256QAM
Middle CH 14.83 14.86 14.89 14.83
Mode FR1 n41 : 26dB BW(MHz) / CP-OFDM
BW 30MHz 30MHz 30MHz 30MHz
Mod. QPSK 16QAM | 64QAM | 256QAM
Middle CH 29.37 29.49 29.43 29.67
Mode FR1 n41 : 26dB BW(MHz) / CP-OFDM
BW 40MHz 40MHz 40MHz 40MHz
Mod. QPSK 16QAM | B4QAM | 256QAM
Middle CH 40.83 40.91 40.91 40.83
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FR1 n41 / 10MHz / CP-OFDM

QPSK
Middle Channel

16QAM
Middle Channel
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P | = GHEL] ; e TR .
10 d8m e et e HOB A 10 dam
T TR T | e U i A P A el 9.6 70000000 Mz
| vl \ ) o[t ATV el i L
fes f Q factor | 7.9 & i ‘\ @ Tactr 2604
y | 1 : |
-0 o - -10 i T
| ] [ ; 1
20 o - - : E - -
/ I AN
b i ‘ W Ly
/ s SR T ¥ U V!
A0 d t
-5 d -50 e
50 d 50 d
08 0 e
CF 2.593005 GHz 1001 pts Span 20.0 MHz CF 2.593005 GHz 1001 pts Span 20.0 MHz
Marker Marker
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FR1 n41 / 15MHz / CP-OFDM

QPSK

16QAM

Middle Channel

Middle Channel

o o
Ref Level 24.30 dom  OFset +.30 0b e RBW 200 knz Ret Level 2430 dim  OHset =0 db s RBW 200 khz
e At 30dE SWT 126 |s w YBW  LMHz  Mode Auto FFT be ALt 300E SWT 125 s w VBW  LMHz  Mode Auto FFT
unt 1007100 SGL Count 100,100
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] whnin W
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Middle Channel
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T ; T X ; [Ty
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FR1 n41 / 30MHz / CP-OFDM
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Ti 1l -17.00 dém | I 26,00 d8 T1 1 -17.63 dém | I 26.00 d8
T2 4 -12.73 dbm G factar 88,0 TZ 1 -18 55 dBm G factar
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FR1 n41 / 40MHz / CP-OFDM

QPSK

16QAM

Middle Channel

Middle Channel

Ref Level 2430 dom  OFfset =30 db @ RBW 1 Mz RatLavel 2430 dbm  OHset = 30 b w RBW 1 FHT
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bill i bill i

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number 1 A73 of A828
Report Issued Date : Apr. 06, 2021
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG051802I

Occupied Bandwidth

Mode FR1 n41 : OBW(MHz) / CP-OFDM
BW 10MHz 10MHz 10MHz 10MHz
Mod. QPSK 16QAM | 64QAM | 256QAM
Middle CH 9.25 9.31 9.29 9.27
Mode FR1 n41 : OBW(MHz) / CP-OFDM
BW 15MHz 15MHz 15MHz 15MHz
Mod. QPSK 16QAM | 64QAM | 256QAM
Middle CH 14.26 14.17 14.14 14.23
Mode FR1 n41 : OBW(MHz) / CP-OFDM
BW 30MHz 30MHz 30MHz 30MHz
Mod. QPSK 16QAM | 64QAM | 256QAM
Middle CH 28.59 28.47 28.53 28.47
Mode FR1 n41 : OBW(MHz) / CP-OFDM
BW 40MHz 40MHz 40MHz 40MHz
Mod. QPSK 16QAM | B4QAM | 256QAM
Middle CH 38.6 38.84 38.44 38.76
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FR1 n41 / 10MHz / CP-OFDM
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16QAM
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Marker Marker
Type | Ref | Tre | X-value i ¥-walug |__Function | Function Result | Type | Ret | Tro | ¥-valug |__Function | Function Result |
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FR1 n41 / 15MHz / CP-OFDM
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] T 1
| . | |
) 207 A !
1 AR A~ = TUVAE A Al
i s LTAYAY VAN A A
Y " 30
a0 A0 d
-5 d -50 e
B0 &0 dom
704 20 e
CF 2.593005 GHz 1001 pts Span 30.0 MHz CF 2.593005 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ret | Tre | - | Function | Function Result | type | Ret | Trc | %-value [ ¥-valug |__Function | Function Result |
M1 I I M1 I
Ti 1l 73 dém | Occ Bw 14. 265739266 MHz T1 1 Occ Bw 14,175B24176 MHz
T2 4 10.75 dém TZ 1
i T ve i

winin w

64QAM

256QAM

Middle Channel

Middle Channel

Ref Level 24.30 dom  OFset +.30 0b e RBW 200 knz Ret Lavel 2 Offset =30 db = RBW 200 khz
- 30dE SWT 1261 w VBW LMHz  Mode Adto FFT b ALt SWT 125 s w VBW  L1MHz  Mode Auto FFT
unt 1007100 SGL Count 100,100
(@170 M @0k Max
PR CHEN 20 dam = TR
n -~ " x
SEERT ), o fl T A AP 10 dém "
10 dBm— 7 =7 : e 10 d sy o= T My
o ! ! 0 e .
] i
| ' |
-iod i T -10d t
|
20 d I 20 d ! !
20t 20
f | ] \ =
o 1A My 5 WAl an > = =
L e e A B
a0 A0 d
-5 d -50 e
B0 &0 dom
704 20 e
CF 2.593005 GHz 1001 pts Span 30.0 MHz CF 2.593005 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valug |__Function | Function Result | type | Ret | Trc | %-value [ ¥-valug |__Function | Function Result |
M1 I 7555 m M1 13 5% dey
Ti 1l 2,58506: Occ Bw 14, 145854146 MHz T1 1 7.02 | Occ Bw 64236 MHz
T2 4 26001 TZ 1 2 60010 6,76 dam
Y T T

i e
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SPORTON LAB.
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Report No. : FG051802I

FR1 n41 / 30MHz / CP-OFDM

QPSK

16QAM

Middle Channel

Middle Channel

=
0 dém  Offset +.30 db = RBW 300 iz Rat dim  Offset =30 db w RBW 300 iz
30dE SWT 253 )s w VBW  LMHz  Mode Auto FFT b ALt 0GB SWT  253js w VBW  LMHz  Mode Auto FFT
Count 1007100 SGL Count 1007100
Max @17k Max
20 dam CITEY] 20 dam [EITED]
T Y _openw
indim P o g, 10 der
0 de J | O dam
10 df |‘ I <10 df
20 o 20 d
gty My 06 A AW
S ’ L i
A1) d A0 di
50 di 500 dém
0 d &0 d
<70 B
CF 2.593005 GHz 1001 pis Span 60.0 MHz CF 2.593005 GHz 1001 pis Span 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-walug | Function | Function Result | Type | Ret | Tro | |__Function | Function Result |
ML I 25060 12.30 dam M1 I
T 1l 25 455 dam | Gee Bw 28 501408591 WHz T 1 Gee Bw 28471528472 WHz
T2 1 2.60 .41 dam T2 1
T ve i e

64QAM

256QAM

Middle Channel

Middle Channel

Ref Level 24,30 dém  Offset 430 di & RBW 300 kHz Ref Lavel 2530 dém  Offset .30 di & RBW 300 kHz
p= ALt 3048 SWT 253 ps @ VBW 1MHz  Mode Auto FFT b ALt 300E SWT 253 s w VBW  LMHz  Mode auto FFT
SGL Count 1007100 SGL Count 1007100
(@ 100 Max @17k Max
20 g8 Mital 20 darn Mital
1048 1 ‘. T PR T [ s W 10 dy N g T e -
0 8l f 0 dam f 8 =5 "
-1od ! ! iod | |
|‘ | '
20 o + = "‘, |
™ ‘ T e v-',‘_‘x._w_u\‘,
50 i 50 dem
60 500 df
- —_—
CF 2.593005 GHz 1001 pts Span 60.0 MHz CF 2.593005 GHz 1001 pts Span 60.0 MHz
Marker Markar
Type | Ref | Tre | X-value i ¥-walug |__Function | Function Result | Type | Ret | Tro | %-value i ¥-valug |__Function | Function Result |
M1 L 2 11.87 dém M1 1 5 5.93 dim
T | 8.1idem |  Ocobw 26 531808502 Vi i : as3dem | Ocobw 28 471508472 s
T2 Y 7.14 dim TZ 1 5.03 dam
i TN % i i .
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FR1 n41 / 40MHz / CP-OFDM

QPSK

16QAM

Middle Channel

Middle Channel

Ref Level 2430 dom  OFset +.0 0B e RBW 1 MHT RatLavel 2430 dbm  OHset = 30 b w RBW 1 FHT
e At 30HE SWT  1l4ps w VBW 3MHz  Mode Auto 7FT b ALt I00E SWT  1l4ys @ VBW 3MHz Mode Auto FET
unt 1007100 SGL Count 100,100
(@170 M @0k Max
i TR 20 dam CHEN
T i A > ¥
10 dam 7 A WP P =ay A4 pe 50 dam 2 =S SN Y T VA
AV { { V | \
| | , |
o 1 Y 0 dam '
\ ‘ [ \
1 " |
T T 10 T T
{ | [ 1
) | Py e | !
N o 357 ik il i B \ 5
- 30
a0 A0 d
-5 d -50 e
B0 &0 dom
704 [
CF 2.593005 GHz 1001 pts Span B0.0 MHz CF 2.593005 GHz 1001 pts Span B0.0 MHz
Marker Marker
Type | Ret | Tre | ¥-valug |__Function | Function Result type | Ret | Trc | %-value [ ¥-valug |__Function | Function Result |
M1 I M1 605 1555 dgy
Ti 1l " Occ Bw 38601308601 MHz T1 1 883 dam Occ Bw 38 BAT1SHE41 MHZ
T2 4 821 dbm TZ 1 5.43 dBm
i T ve i

winin w

64QAM

256QAM

Middle Channel

Middle Channel

Ref Level 2430 dim

Offset +.30 db = RBW 1 MHz

Ret Lavel 2 Offset +.30 db & RBW 1 MHz
- g8 SWT Ll4 s e VBW 3MHz  Mode Auto FET b ALt SWT 11405 w VBW 3MHz  Mode Auto FET
unt 1007100 SGL Count 100,100
(@ 17 Max (@10 My
20d8m TR 13,57 abm 20 dam TR
. 3430 Gz 7]
10 dam—| 1} LA e [y 42 MH. PFee : X__Ocugm - ]
/ \ ! \ 8 x L M
LEG ! B 0 B e
! | | I
-0 d - | -0 df t ‘
! ‘ ‘ !
200 o ! L | 20 df | 1
AN A ~ i - A \
ot i . 3 dfrr=e ' S vy =
v V= =
40 4 A0 d
-5 d -50 e
&0 o &0 dom
70 e [
CF 2.593005 GHz 1001 pts Span B0.0 MHz CF 2.593005 GHz 1001 pts Span B0.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valug |__Function | Function Result | type | Ret | Trc | %-value [ ¥-valug |__Function | Function Result |
M1 I 13.57 dm M1 i 3 11.23 dam
Ti 1l 8.43d Occ Bw 36441558442 MHZ T1 1 455 dam | Occ Bw 38, 761238761 MHz
T2 4 7,85 dbm TZ 1 4,82 dam
Y T T

i e
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Conducted Band Edge

FR1 n41 /10MHz / DFT-S OFDM BPSK

Lowest Band Edge /1 RB Channel Power < -13dBm Pass

Reflevel 30.00 dim  Offset 11.30 db
SGL Count 1000/1000
@1 AvgPwr

Mode Auto Sweep

Limit ¢heck
20 dh;_:u' FPURIOUS 1 ABS ;
10 dem:
[L)
‘ [
|,
J W,
L
R
Start 2.391 GHz 8004 pts Stop 2.596 GHz
|Spurious Emissions |
Rangelow | RangeUp | REBW | Frequency | Powerabs | ALimit |
2,391 GHz | 1,000 MHz | 24501 -32.70 dbm -7.70 dB
2.4 z 1.000 MHz 2.4 -5.18 dB
2.495 GHz 100.000 kHz 2 49598 GHz -3.32 dB
2.496 GHz 100.000 kHz 249842 GHz -10.01 dé
- e —————————
{ Bje B, GHHNNERD wa
Date: 20.JAN.2021 063 345
Lowest Band Edge / Full RB Channel Power < -13dBm Pass
Spectrum # \DPJ
Ref Level 30.00 dBém  Offset 11.30 dB Mode Auto Sweep
SGL Count 1000/1000

@1 AvgPwr

Limit ¢heck ARS
5 dhlie FPURIOUS LINE ABS PARS

10 dBm

0 dBr

=10 dBm

i \

LINE_ABS J
-0 dam: i LJL

50 dBm

AL e
60 dim e

Start 2.391 GHz 8004 pts Stop 2.596 GHz
|Spurious Emissions |
Range Low | Range Up REBW | Frequency | Power Ahs | ALimit |

2,301 GHz 2.490 GHz 1,000 MHz 248013 GHz -29,13 dbm -4.13 ok
2.480 GHz | 2,495 1.000 MHz 2.4 | -20.61 dBm -7.61 dB
2.495 GHz 2.496 100.000 kHz 2.49800 GHz -27.70 dBm -14.70 dB
24965 GHz 2.596 GHz 100.000 kHz 25040 5,90 dRm -23.10 e

i T T

L JU B GRNENEEED we

STAN, 2021 4%:30:48
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FR1 n41 /10MHz / DFT-S OFDM BPSK

Highest Band Edge / 1 RB Channel Power < -10dBm Pass

[e=es
Spectrum # v
Reflevel 30.00 dBm  Offset 11,30 dB Mode Auto Sweep RefLavel 26.10 dém  Offset 11.30 d8 & RBW 30 kHz
SGL Caunt 1000/1000 le Att 20d8 w SWT 100 ms & VBW 100 kHz Mode Sweep
SGL Count 100/100
@ 1Rm AvaPwr
20 dbifie INE_ABS oo
10 dBr
10d
0 de
0de
-10 dBm
20 dém b
-30 dBm Mm
-0 der -30 dBm
-50 dBm
— i 40 dim
B a5
-50 dem
start 2.59 GHz 10005 pts Stop 2.795 GHz B
purious Emissions -60 da
Range Low | Rangeup | RBW | Frequency |  pPoweraAbs | ALimit |
2 2.690 100.000 kHz -9.60 dB =70 dBrr
200,000 kHz | -1.17 dB CF 2.6901 GHz 5001 pts Span 407.0 kHz
1000 Wiz ZBiie A [Channel Power
2 1.000 MHz -57.96 dBm -14.56 d&
2 1.008 MHz ~35.94 dBm ~11.84. 48 Bandwidth 200.00 kHz Power -16.88 dBm Tx Total -16.88 dBm
—— 1
L GHNRNEEND wa T J I W

JL J

LJAN.Z021  06:i0:16

Highest Band Edge / Full RB Channel Power < -10dBm Pass

(Soectrum #] (=)
Ref Level 30.00 dBm Offset 11.30 dB Mode Auto Sweep
SGL Count 1000/1000
@1 AvgPwr
SPUELOE b
5t dhie_BPURIOUS LINE ABS
10 dBrr
[
=
-10 dam. ri
-20 dBm !
-30 dém ‘
H‘J e /
W Ml
VPRI
Start 2.59 GHz 10005 pls Stop 2.795 GHz
purious Emissions
Range Low | Rangeup | RBW | Frequency |  pPoweraAbs | ALimit |
2.590 GHz 2.690 G 100.000 kHz 2 7.14 dBm -22.86 dB
2,690 GHz 200,000 kHz -25,34 dBm -15.34 de
2.691 GHz | 1.000 MHz -9.30 d&
2.695 GHz 1.000 MHz -12.93 dB
2.700 GHz 1.008 MHz 3 3 -7.36 B
P
L JU B, GRHENEED e
o A, 2031
Sporton International (Shenzhen) Inc. Page Number 1 A80 of A828
TEL : 86-755-8637-9589 Report Issued Date : Apr. 06, 2021
FAX : 86-755-8637-9595 Report Version : Rev. 01

FCC ID : ZMOFM350GL




wamanas. FCC RF Test Report

Report No. : FG051802I

FR1 n41 / 10MHz / DFT-S OFDM QPSK

Lowest Band Edge /1 RB

Channel Power < -13dBm Pass

Spectrum #

Ref Level 30.00 dBém  Offset 11.30 dB
SGL Count 1000/1000

Mode Auto Sweep

L JU B

SIAN, 2021 L6:35:51

@1 AvgPwr
Limit heck
50 dllpe_FPURIOUS LINE_ABS P
10 dem:
0 dBr
-10 dBm
|
- Ll
an
SPURITUS LINE_ABS J
-30 dim !
40 dem: I]; T I
y 4
B W
Y Wb,
60 dBm
Start 2.391 GHz 8004 pts Stop 2.596 GHz
|Spurious Emissions |
Range Low | | RBW | Fraguen: |  pPowerabs | ALimit |
2,301 GHz z 1.000 MHz -33,42 dBm -B.42 0B
2.480 GHz | 1.000 MHz dBm -3.68 d8
2,485 GHz 100000 kHz dBm -3.38 dB
2496 GHz 100.000 kHz 2024 dBm -a.76 dB

Lowest Band Edge / Full RB

Channel Power < -13dBm Pass

L JU B

STEN.2021 47231281

Spectrum # \?J
RefLevel 30.00 dBm  Offset 11.30 dB Mode Auto Sweep
SGL Count 1000/1000
@1 AvgPwr
Limit heck
20 dh;‘““ pPURIOUS INE_ABS Pé
10 dem:
ree—to
0 dBr
-10 dBm
i \
SPURITUS LINE_ABS J
-30 dim /ﬂ "
",
-0 dam: 4 o o
Y
Fg
Start 2.391 GHz 8004 pts Stop 2.596 GHz
|Spurious Emissions
Rangelow | RangeUp | REBW | Frequency |
2,381 GHz | 1.000 MHz 2.49018 (
2 GHz 1.000 MHz 2.4
2,455 GHz 100.000 kHz 2 4960 -57.71 dBm
2,496 GHz 100.000 kHz 5,55 dBm
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Report No. : FG051802I

FR1 n41 / 10MHz / DFT-S OFDM QPSK

Highest Band Edge / 1 RB

Channel Power < -10dBm Pass

Spectrum #

RefLevel 30.00 dBm
SGL Caunt 1000/1000
@1 AvgPwr

Offset 11.30 dB Mode Auto Sweep

Ref Level 26.10 dBém
[ ALt 30 dB
SGL Count 100/100

Offset 11.30 dB & RBW
- SWT

30 kHz

100 ms & VBW 100 kHz Mode Sweep

SPURIGIEHNE @ LR AvgPwr
20 uh!‘ml PURIOUS INE_ABS 20 dBm
10 dBr
10 dBm
0 de
odem
-10 dam T
-20 dBm |‘ i ! -10 dei
-30 dim ' ‘
dBr 7 -30 db
-50 dem } ks i di
Aottt AV i
— !
s0d
Start 2.59 GHz 10005 pts Stop 2.795 GHz i
purious Emissions -60 dam
Rangelow |  Rangeup | RBW | Frequency |  Powerabs | ALimit |
2.590 GHz | 2 100.000 kHz 2.68963 G 20.05 dBm ~9.95 dB =70 dam |
2z 200,000 kHz =12,17 dBm =2.17 dB CF 2.6901 GHz 5001 pts Span 407.0 kHz
1.000 MHz -15.84 dBm -5.64 cb | || —
1.000 MHz -27.20 dBm -14.20 08 annw Fower
1.000 MHz -36.84 dim -11.84 dé Bandwidth 200.00 kHz Power -17.36 dBm Tx Total -17.36 dBm
' 3| CRERERRND & )i ]
B AN, 1 31 Pate: 20.JAN.2021 06=10:40
Highest Band Edge / Full RB Channel Power < -10dBm Pass
r——— =

RefLevel 30.00 dBm
SGL Caunt 1000/1000
@1 AvgPwr

Offset 11.30 dB Mode Auto Sweep

SPURIGIEHNE
o6 uh\‘\j‘“‘ PURIOUS INE_ABS
10 dBr
R
0 de
-10 dBm r
-20 dBm !
-30 dBm |
\
40 dBr e
o
50 dem s
IO Oy o o L
i
start 2.59 GHz 10005 pts Stop 2.795 GHz
purious Emissions
Range Low | Rangeup | RBW | Frequency |  pPoweraAbs | ALimit |
2.580 GHz 2.6 100.000 kHz 2.6 7 dBm 3.0
oG 200,000 kHz | ~26.66 dBbm .66 B
1.000 MH2 -22.34 dBm -12.24 dB
1.000 MHz dBm 12.64 d8
1.008 MHz dBm -7.20 dB
——
L ] AHHNENED we
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FR1 n41 / 15MHz / DFT-S OFDM BPSK

Lowest Band Edge /1 RB Channel Power < -13dBm Pass

RefLevel 30.00 dBm  Offset 11,30 dB Mode Auto Sweep
SGL Count 1000/1000
@1 AvgPwr
Limit Fheck
20 dh;‘\“l‘ FPURIOUS 1 ABS F
10 dem
0 dBr
-10 dam
1)
61 el
_SPLRIOILS LINE_ABS_ J q
-30 dém ‘+ ‘
401 dim ‘M,,',Ji /
“50dam o
-60 dam:
Start 2.391 GHz 8004 pts Stop 2.596 GHz
|Spurious Emissions |
Rangelow | RangeUp | REBW | Frequency | Powerabs | ALimit |
2,391 GHz z 1,000 MHz | 248018 GHz | ~33,92 dbm -8.92 di
2.490 1.000 MH2 2.49487 GHz -19.78 dBm -6.78 dB
2,485 150.000 kHz 2 4960 -16.26 dBm -3.26 dB
100.000 kHz 249547 GHz 26.38 dim -8.62 d8

Y
] GRHRNERD we

Lowest Band Edge / Full RB Channel Power < -13dBm Pass

RefLevel 30.00 dém  Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck
50 dilne FRURIOUS LINE_ABS PAES
10 dem

' 1S, LINE_ABS ] [
|
-30 dém 1
4 dam L~ /

Start 2.391 GHz 8004 pts Stop 2.596 GHz
|Spurious Emissions
Rangelow | RangeUp | REBW | Frequency |  Powerabs |
2,391 GHz 2.490 GHz 1.000 MHz 2. 4886 -28.08 dBm
2.400 2.495 1.000 MHz -18.26 dbm
2.495 H 2.496 150.000 kHz -25.11 dBm
2,496 GHz 2.595 GHz 100.000 kHz 3 iz 7.22 dBm
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